
 
 
 
 
 
 

 
 
 
 
 
 
 

Washington State 
Water Pollution Control Revolving Fund 

___________ 
 

Final Intended Use Plan 
FY 2008 

 
 
 
 

July 1, 2007 
Publication No. 07-10-057 

 
 

 Printed on recycled paper 

 



 
 
 
 
 
 
 
 
 
 
 

Blank Page 

 



 
 
 
 
 
 
 
 
 
 
 
 

Washington State 
Water Pollution Control Revolving Fund 

 
___________ 

 
Final Intended Use Plan 

FY 2008 
 
 
 
 

July 1, 2007 
Publication No. 07-10-057

 
 
 
 
 
 
 

 Printed on recycled paper 

 



 

 

For additional copies of this document, contact: 
 

Department of Ecology 
Water Quality Program 

P.O. Box 47600 
Olympia, WA  98504-7600 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
30 $1,000,000 $1,000,000

Water Pollution 
Control Facility 4 1.5

4

30

07/01/07 12/01/08

16 Months

mg/l

mg/l

BOD:

TSS: %

FP08024
Airway 
Heights, 
City of

Airway Heights 
Wastewater Treatment, 
Reclamation, and 
Recharge

6
Permit 

Pending, New 
Treatment 

Facility

$1,341,800 $1,341,800
Water Pollution 
Control Facility 20 3.1

410/05/06 10/30/07

13 Months
%

Attachment 1 - Page 1



Application
 Number

Applicant 
Name

Project TitleRank Permit 
Number

Effluent 
Limits

Funds 
Requested

Funds 
Offered

Category
Loan 
Term 
(yrs)

Loan 
Interest
 Rate 

Notes

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2008 Final Intended Use Plan

List of Projects Considered and Offered for Funding

Time Frame

FP08013
Shelton, 
City of

Shelton WWTP 
Improvements Design7

WA-0023345
30 $1,390,850 $1,390,850

Water Pollution 
Control Facility 20 3.1

4

30

09/01/07 01/01/09

16 Months

mg/l

mg/l

BOD:

TSS: %

FP08045
Lake 
Stevens 
Sewer 
District

Sunnyside Wastewater 
Treatment Facility 
(Construction)

8
WA-0020893

25 $60,183,500 $13,969,445
Water Pollution 
Control Facility 20 3.1

4, 8

30

01/01/08 01/01/11

36 Months

mg/l

mg/l

BOD:

TSS: %

FP08075
Olympia, 
City of

Septic Connection 
Assistance Loan 
Program

9
N/A

$250,000 $250,000
Estuary

20 3.1
407/01/07 12/31/11

52 Months
%

FP08060
Granite 
Falls, City 
of

Wastewater Treatment 
Plant Expansion10

WA-0021130
30 $1,300,000 $0

Water Pollution 
Control Facility

5

30

05/01/07 01/31/08

9 Months

mg/l

mg/l

BOD:

TSS:

FP08047
Toppenish, 
City of

Toppenish WWTP 
Upgrade (Hardship)11

WA-0026123
30 $11,967,000 $8,911,444

Water Pollution 
Control Facility 20 0

3, 4

30

03/01/07 11/01/08

20 Months

mg/l

mg/l

BOD:

TSS: %

FP08066
Coulee 
City

Coulee City 
Wastewater Facility 
Expansion (Hardship)

12
ST-8049

$869,000 $609,071
Water Pollution 
Control Facility 20 0

3, 406/01/07 10/01/07

4 Months

N/A

N/A

BOD:

TSS: %

FP08003
Port 
Angeles, 
City of

Combined Sewer 
Overflow Storage Tank13

WA-0023973
25 $850,000 $0

Water Pollution 
Control Facility

5

30

01/01/07 12/01/07

12 Months

mg/l

mg/l

BOD:

TSS:

FP08036
Cheney, 
City of

Cheney WWTP 
Expansion (Hardship)14

WA-0020842
15 $11,569,000 $11,569,000

Water Pollution 
Control Facility 20 0

4, 6

15

07/01/07 06/30/08

12 Months

mg/l

mg/l

BOD:

TSS: %

Attachment 1 - Page 2



Application
 Number

Applicant 
Name

Project TitleRank Permit 
Number

Effluent 
Limits

Funds 
Requested

Funds 
Offered

Category
Loan 
Term 
(yrs)

Loan 
Interest
 Rate 

Notes

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2008 Final Intended Use Plan

List of Projects Considered and Offered for Funding

Time Frame

FP08012
Cusick, 
Town of

Cusick Wastewater 
System (Hardship)15

ST-8025
30 $1,000,000 $500,000

Water Pollution 
Control Facility 20 0

4, 6, 7

30

07/31/07 09/30/09

26 Months

mg/l

mg/l

BOD:

TSS: %

FP08063
Naches-
Selah 
Irrigation 
District

North Pleasant Hill 
Pipeline Project16

N/A
$2,776,600 $2,776,600

Nonpoint
20 3.101/01/07 01/01/12

60 Months
%

FP08080
Mason 
County - 
DoUWM

Rustlewood 
Wastewater Treatment 
Improvements 
(Hardship)

17
WA-0038075

30 $1,600,000 $1,600,000
Water Pollution 
Control Facility 20 0

4, 6

30

07/01/07 07/01/08

12 Months

mg/l

mg/l

BOD:

TSS: %

FP08002
Port 
Angeles, 
City of

CSO Wet Weather 
Treatment Facility18

WA-0023973
25 $4,100,000 $0

Water Pollution 
Control Facility

5

30

01/01/07 12/01/07

12 Months

mg/l

mg/l

BOD:

TSS:

FP08023
King 
County 
DNR - 
WwT Div.

Brightwater Influent 
Pump Station - Offsite 
Construction

19
Permit 

Pending, New 
Treatment 

Facility

$10,740,000 $0
Water Pollution 
Control Facility

506/01/07 10/31/08

17 Months

FP08032
Quincy, 
City of

Stormwater Drainage 
Master Plan20

ST-5278
10 $118,000 $0

Water Pollution 
Control Facility

5

15

07/01/07 08/01/08

12 Months

mg/l

mg/l

BOD:

TSS:

FP08048
La Conner, 
Town of

Sewer System 
Evaluation Study for 
La Conner

21
WA-0022446

30 $40,000 $0
Water Pollution 
Control Facility

5

30

07/01/07 12/31/07

6 Months

mg/l

mg/l

BOD:

TSS:

Totals: $141,769,595 $70,627,257

Attachment 1 - Page 3



Attachment 1 - Page 4 

 Notes: 

1. This project is offered funding under the Alternative Contracting/Service Agreements (AC/SA) in accordance with “pilot” SRF rulemaking provisions for AC/SA 
Agreements.  Applicants are evaluated the year they first apply for funding and are not required to have their projects evaluated during subsequent funding 
cycles.  Projects are then put at the top of the SRF IUP offer list each year in relative priority order based on past SRF IUPs until the project is fully funded.  This is 
the second year for this project.  The amount shown is funding needed for the second year. 

 
2. The applicant was previously determined to meet criteria for financial hardship and was awarded a grant from the Centennial program and a zero-percent interest 

loan with a 20-year term from SRF for its project during the first half of the 2005-07 Biennium.  The construction bid estimate provided by the applicant indicates a 
shortfall in funding for this critical wastewater infrastructure project, and thus the applicant is proposed additional funding to meet this need.  Grant funds are 
also identified for this project on the FY 2008 Final Offer and Applicant List. 

 
3. The project is eligible for financial hardship in accordance with Chapter 173.98 WAC, Uses and Limitations of the Water Pollution Control Revolving Fund, and Chapter 

173.95A WAC, Uses and Limitations of the Centennial Clean Water Fund, and is identified for a reduced loan interest rate, longer loan term, and partial grant funding.  
The grant and loan combination may change based on a final hardship determination. 

 
4. In order to be eligible to sign an SRF loan with Ecology, a local government must be in compliance with the requirements of Chapter 36.70A RCW, “Growth 

Management—Planning by Selected Counties.” 
 

5. No loan funds remain after higher priority projects in the Water Pollution Control Facilities Category were offered funding. 
 
6. The project is eligible for financial hardship in accordance with Chapter 173.98 WAC, Uses and Limitations of the Water Pollution Control Revolving Fund,  and is 

identified for a reduced loan interest rate and a longer loan term.  
 
7. Funds offered are less than funds requested due to the applicant receiving a Community Development Block Grant. 

 
8. Funds offered are less than funds requested because no funds remain in the Water Pollution Control Facilities Category after higher priority projects were offered 

funding. 



 
 
 
 
 
 
 
 
 
 
 

Attachment 2 
 

List of Refinance Projects Considered and Offered for Funding 
 



 

 
 
 
 
 
 
 
 
 
 
 
 

Blank Page 



Application 
Number

Applicant 
Name

Project Title% User 
Fee/ 
MHI

Permit Number Effluent 
Limits

Funds 
Requested

Funds 
Offered

Category Loan 
Term 
(yrs)

Loan 
Interest 

Rate 

Footnotes

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2008 Final Intended Use Plan

List of Refinance Projects Considered and Offered Funding

Time Frame

FP08049
Harrington, 
City of

Wastewater 
Collection and 
Treatment 
(Hardship)

WA-0045462
10 $771,903 $0

Water Pollution 
Control Facility

1

15

11/15/04 10/31/06

23 Month

mg/l

mg/l

BOD:

TSS:
N/A

Totals: $771,903 $0

Attachment 2 - Page 1

Note:
1.  No loan funds remain after higher priority projects in the Water Pollution Control Facilities category were offered funding.



 
 
 
 
 
 
 
 

Blank Page 



 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

Attachment 3 
 

Project Summaries



 
 
 
 
 
 
 
 

Blank Page 

 
 



Washington State Pollution Control Revolving Fund
State Fiscal Year 2008

Intended Use Plan Project Summaries

Application
 Number

Applicant Name Project Title

FP08C07004 King County DNR - WwT Div. Brightwater Marine Outfall

The Brightwater Marine Outfall will discharge treated effluent from the Brightwater treatment plant into the Puget Sound at Point Wells 
(Portal 19).  The outfall will extend offshore for approximately 5,200 feet (nearshore and offshore length).  Open trench construction will be 
used through the on-shore and nearshore areas.  The pipeline will be placed directly on the seafloor offshore, and the 500-foot diffuser will 
be installed along with the offshore pipeline at an approximate depth of 600 feet.
Design-Build Pilot funding based on cash flow projections are FY07 $947,246, FY08 $4,002,626 (Ecology Loan Request value estimated 
from original FY07 request minus FY07 funding awarded), FY09 $11,628,181, FY10 $7,288,247.

FP08C06086 Brewster, City of Wastewater Treatment Plant Upgrade Phase II

The City Of Brewster Wastewater Treatment Facility is facing non-compliance with state and federal permits for effluent and biosolids 
handling, and is approaching plant capacity.  This is phase II of upgrades to increase efficiency and replace outdated and marginally 
functioning components of the plant and collection system.

FP08029 King County DNR - WwT Div. Carnation Wastewater Treatment Facility

King County will build and operate a new wastewater treatment facility to serve the City of Carnation and its urban growth area.  The facility 
will provide advanced wastewater treatment using membrane bioreactor (MBR) technology, conveyance pipeline, and discharge facilities.  
The initial capacity of the treatment plant will be approximately 400,000 gallons of wastewater per day, with a design for expansion to 
450,000 gallons per day.  The City of Carnation will build and maintain a local sewer collection system to convey wastewater to the new 
treatment plant.

FP08015 Shelton, City of Goldsborough Creek Sanitary Sewer Improvements (Hardship)

The Goldsborough Creek Sanitary Sewer Improvements project consists of constructing a new pump station and gravity sewer and force 
main pipelines.  The new facilities will allow the existing exposed sanitary sewer pipelines in the Goldsborough Creek streambed to be 
abandoned.

FP08059 Mason County Belfair Water Reclamation Facility Design

The proposed project is for the design of a water reclamation facility and sewer collection system to serve the urban needs of the Belfair 
Urban Growth Area and to serve part of a Limited Area of More Intense Rural Development where the performance of on-site sewage 
systems have a high probability of contributing to fecal coliform contamination of Lynch Cove and are likely contributors to dissolved 
oxygen problems in Hood Canal.

FP08008 Friday Harbor, Town of Relocate Submarine Sewer Interceptor (Hardship)

The existing 40 year old  submarine sewer interceptor line which has a history of major leaks and is the focus of an outstanding Ecology 
agreed order will be relocated mostly on land, except in areas where it is not practical.  Those portions will be replaced with more marine 
friendly materials.

FP08014 Shelton, City of Basin 5 Sewer Rehabilitation Design

Basin 5 Sewer Rehabilitation Project will replace a portion of the deteriorated collection system.  The City is under order from Ecology (#DE 
96WQ-S182) to remove Inflow/Infiltration.  Sewer manholes surcharging with sewage creates health hazards for shellfish in Oakland Bay, 
pollution of Goldsborough Creek, and public health concerns for citizens.

FP08024 Airway Heights, City of Airway Heights Wastewater Treatment, Reclamation, and Recharge

An approximate 1.0 MGD annual average flow wastewater treatment, reclamation, and (groundwater) recharge facility (WTRRF).  This 
facility would consist of:  an influent pump station; headworks building with screening, grit removal, flow metering, and odor control 
systems; biological treatment system with anaerobic basins, anoxic basins, aeration basins, short-term storage basin, secondary clarifiers, 
associated pumping systems; filtration building with filtration and chemical feed systems; disinfection building with the disinfection system; 
reclaimed water storage basin; infiltration basins; and dewatering building with the sludge dewatering system for hauling the sludge off site 
for disposal. Collection system improvements include approximately three miles of force main and two pump stations, and a reclaimed water 
distribution system consisting of approximately five linear miles of reclaimed water force main.

Attachment 3 - Page 1



Washington State Pollution Control Revolving Fund
State Fiscal Year 2008

Intended Use Plan Project Summaries

Application
 Number

Applicant Name Project Title

FP08013 Shelton, City of Shelton WWTP Improvements Design

To provide design requirements to upgrade and expand the Shelton Wastewater Treatment Plant (WWTP) that treats and discharges 
wastewater to Hamersley Inlet.  The design work will address improvements to reduce the current size of the shellfish harvest closure zone 
and to maintain or improve current water quality levels.

FP08045 Lake Stevens Sewer District Sunnyside Wastewater Treatment Facility (Construction)

Construction of a new wastewater treatment plant using Membrane Bioreactor technology will allow the District to move the existing, 
vulnerable, and critical public facility out of the flood plain and concurrently provide capacity for 20 years of growth while improving water 
quality in the Snohomish River.

FP08075 Olympia, City of Septic Connection Assistance Loan Program

The project's primary goal is to improve water quality in the City of Olympia.  Centennial loans will help expand the City's existing Sewer 
Connection Assistance Loan Program with emphasis on helping financially challenged on-site septic system (OSS) owners and providing 
incentives for conversion of OSS to sewer service in environmentally-sensitive areas.  This project will implement a portion of Washington 
State’s 2005 - 2007 Puget Sound Conservation and Recovery Plan, Priority Item 4 “Prevent Nutrient and Pathogen Pollution Caused by 
Human and Animal Wastes” by providing homeowners and business low-interest loans to rehabilitate/replace failing on-site sewage systems.

FP08060 Granite Falls, City of Wastewater Treatment Plant Expansion

The project will increase nitrate removal by raising the pH, reduce toxic effects of metals in the wastewater effluent by increasing hardness, 
increase the capacity of the wastewater treatment facility, and provide redundancy.  The project consists of the installation of an 
alkalinity/hardness adjustment facility, a new clarifier, and expanded ultraviolet (UV) capacity.

FP08047 Toppenish, City of Toppenish WWTP Upgrade (Hardship)

The City of Toppenish will construct new improvements to the wastewater treatment plant to enable the City to meet the water quality 
standards, including a stringent ammonia limit, established in its new National Pollutant Discharge Elimination System (NPDES) permit by 
May 2008.

FP08066 Coulee City Coulee City Wastewater Facility Expansion (Hardship)

Funds are required for construction of additional evaporation lagoons adjacent to the existing wastewater facility.  Extra treatment capacity is 
required to protect public health from annual discharge of sewage into wetlands and Coulee Lake.  Funds from USDA RD are available for 
engineering, land purchase, and preparation of contract documents.

FP08003 Port Angeles, City of Combined Sewer Overflow Storage Tank

This project will provide funds for the design of modifications to an existing tank for the storage of combined sewer overflows.  The tank 
modifications include bottom shaping for drainage, wash down equipment, pumps, control valves, and piping to control storage and flows 
into and out of the tank.

FP08036 Cheney, City of Cheney WWTP Expansion (Hardship)

The pollutant loading at the Cheney Publicly-Owned Treatment Works (POTW) is over 100% for TSS and at 95% for BOD5.  The City's 
National Pollutant Discharge Elimination System (NPDES) permit requires the City to take steps to maintain treatment capacity when these 
parameters exceed 85% of the plant's pollutant loading design capacity.  Thus, in accordance with NPDES Permit Section S4.B, and as 
outlined in the Ecology approved Cheney Wastewater Facility Plan, the Cheney Wastewater Treatment Plant Expansion Project will result in 
the expansion and/or modification of the plant's biological treatment, disinfection, and biosolid facilities.

FP08012 Cusick, Town of Cusick Wastewater System (Hardship)

The treatment facility is adequate for 54,000 gpd flow, a reasonable 20-year planning horizon for in-filling, and the new RV Park. The 
project involves the continuation of the land application system, Inflow & Infiltration (I/I) removal, lift station improvements, slope 
stabilization, improvements to plant piping, a new disinfection system, and new spray application equipment.

Attachment 3 - Page 2



Washington State Pollution Control Revolving Fund
State Fiscal Year 2008

Intended Use Plan Project Summaries

Application
 Number

Applicant Name Project Title

FP08063 Naches-Selah Irrigation District North Pleasant Hill Pipeline Project

Design and implement North Pleasant Hill Pipeline Phases 2A through 5B consisting of 35,000 feet of 6-30 inch pipe.  This is part of a multi-
phase project to enclose and pressurize four laterals, consisting mainly of wood stave pipe and open canal, into one main conveyance lateral 
and arterial laterals.  This project implements Washington State’s Nonpoint Plan.  In Volume 1 of the plan, this project addresses turbidity in 
the Yakima River by implementing the Yakima River Sediment Reduction TMDL.  The project is also identified in Volume 3 of the 
Nonpoint Plan and on Table 5.1 under Agricultural Activities items 1, 8, and 10.

FP08080 Mason County - DoUWM Rustlewood Wastewater Treatment Improvements (Hardship)

To address water quality issues related to excessive Inflow & Infiltration (I/I) during wet weather and aging equipment needing to be 
replaced, Mason County Department of Utilities and Waste Management proposes the following for the existing Rustlewood wastewater 
treatment facility: new headworks (bar screen & grit removal), new SBR treatment process, new aerated sludge holding tank, flow 
equalization, ultraviolet (UV) disinfection, new operations building, new electrical and site work, and a new standby generator.

FP08002 Port Angeles, City of CSO Wet Weather Treatment Facility

This project will provide funds for the design of a ballasted flocculation system to remove suspended solids from combined sewer 
overflows.  The system will serve as a bypass for flows in excess of the wastewater treatment plant capacity.  Effluent from the system would 
be conveyed to an existing permitted outfall.

FP08023 King County DNR - WwT Div. Brightwater Influent Pump Station - Offsite Construction

The Influent Pump Station Project is designed to operate with four, two-stage pumping units to pump 130 mgd to the Brightwater treatment 
plant (expandable to 170 mgd by 2039).  The permanent facilities at the pump station will include an influent structure with wet and dry 
chambers, the influent pump station building, a generator building, an odor control facility, and a chemicals storage building.
Note:  This funding request is only for off-site construction, including project administration and construction management services.

FP08032 Quincy, City of Stormwater Drainage Master Plan

The City's stormwater collection system discharges directly to the West Canal and W645.  The proposed project will address water quality 
impairment in these water bodies by studying the City's stormwater quantity and quality and selecting appropriate best management practices 
to address target pollutants.

FP08048 La Conner, Town of Sewer System Evaluation Study for La Conner

La Conner's 30-year-old collection system is suffering from inflow and infiltration (I/I).  It is now approaching 40% of Town flow, even 
though various tests and strategies have been applied over the years.  The Town seeks assistance in conducting a Sewer System Evaluation 
Study (SSES) for scoping the problem, developing solutions, and designing a plan for controlling I/I in the future.  Operational and cost data 
indicate that I/I have steadily decreased the operating efficiency of the wastewater treatment plant and are causing turbidity and grit 
problems.  The unnecessary increase in the volume of effluent into the Swinomish Channel affects salmonid and other fish habitat.  In 
addition, there is a need to update the facility plan for the plant and sewer system, including a feasibility study for diverting the effluent from 
the Swinomish Channel into constructed wetlands.

Attachment 3 - Page 3



 

 
 
 
 
 
 
 
 

Blank Page 

 



 

 

 
 
 

 
 
 
 
 
 

Attachment 4 
 

Schedule of Payments  
from  

EPA to the State of Washington

 



 

 
 
 
 
 
 
 
 
 

 
 
 

Blank Page 

 



 

Washington State Water Pollution Control Revolving Fund 
State Fiscal Year 2008 Final Intended Use Plan 

Schedule of Payments from EPA to the State of Washington 
 

Federal Quarter Requested FFY 2007 Title VI Grant Payments 

7/1/07 $4,653,173 

10/1/07 $4,653,173 

1/1/08 $4,653,173 

4/1/08 $4,653,174 

TOTAL $18,612,693 
 

Attachment 4 – Page 1 



 

 
 
 
 
 
 
 

Blank Page 

 



 

 
 
 
 
 
 
 
 
 
 

Attachment 5 
 

Estimated Schedule of Binding Commitments 
 

 



 

 

 
 
 
 
 
 
 
 
 
 
 
 

Blank Page 



 

Attachment 5 – Page 1 

Washington State Water Pollution Control Revolving Fund 
State Fiscal Year 2008 Final Intended Use Plan 
Estimated Schedule of Binding Commitments 

 
 
Application 

Number 
Applicant Name Project Title Date Funds 

Proposed 
FP08036 Cheney, City of Cheney WWTP Expansion (Hardship) 7/1/07 $11,569,000 

FP08012 Cusick, Town of Cusick Wastewater System (Hardship) 7/1/07 $500,000 

FP08C06086 Brewster, City of Wastewater Treatment Plant Upgrade 
Phase II 

8/1/07 $734,022 

FP08C07004 King County DNR - WwT 
Div. 

Brightwater Marine Outfall 8/1/07 $4,002,626 

FP08029 King County DNR - WwT 
Div. 

Carnation Wastewater Treatment 
Facility 

8/1/07 $14,085,238 

FP08066 Coulee City Coulee City Wastewater Facility 
Expansion (Hardship) 

8/1/07 $571,939 

FP08063 Naches-Selah Irrigation 
District 

North Pleasant Hill Pipeline Project 8/1/07 $2,776,600 

FP08080 Mason County - DoUWM Rustlewood Wastewater Treatment 
Improvements (Hardship) 

8/1/07 $1,600,000 

FP08015 Shelton, City of Goldsborough Creek Sanitary Sewer 
Improvements (Hardship) 

9/1/07 $2,007,661 

FP08008 Friday Harbor, Town of Relocate Submarine Sewer Interceptor 
(Hardship) 

9/1/07 $2,846,000 

FP08014 Shelton, City of Basin 5 Sewer Rehabilitation Design 10/1/07 $1,000,000 

FP08024 Airway Heights, City of Airway Heights Wastewater Treatment, 
Reclamation, and Recharge 

10/1/07 $1,341,800 

FP08013 Shelton, City of Shelton WWTP Improvements Design 10/1/07 $1,390,850 

FP08047 Toppenish, City of Toppenish WWTP Upgrade (Hardship) 10/1/07 $8,911,444 

FP08075 Olympia, City of Septic Connection Assistance Loan 
Program 

11/1/07 $250,000 

FP08059 Mason County Belfair Water Reclamation Facility 
Design 

1/1/08 $3,033,500 

FP08045 Lake Stevens Sewer 
District 

Sunnyside Wastewater Treatment 
Facility (Construction) 

1/1/08 $9,204,217 

 
 


	Final IUP Text.pdf
	 
	I. Funds Available for Projects
	II. Goals
	III. Uses and Terms of Financial Assistance
	IV. Assurances and Certifications
	V. Criteria and Method for Distribution of Funds
	VII. Allocation of Funds among Projects
	VIII. Descriptions of Projects Proposed for Funding
	IX. Proposed SRF Payment Schedule
	X. Public Review and Comment
	XI. Water Quality Performance Measures
	XII. Growth Management Act Compliance

	Attachment 1 Face Sheet.pdf
	FY 08 Final IUP Att 1.pdf
	FY 08 Final IUP Att 1

	Footnotes.pdf
	Attachment 2 Face Sheet.pdf
	FY 08 Final IUP Att 2 (ReFi).pdf
	FY 08 Final IUP Att 2 (ReFi)